Limplicily

system 70138

"BARON’

1690015 13 H.P. 70135 N
RIDING TRACTOR

OPERATOR'S
MANUAL

TP 1378



OPERATION

Figure 1. Tractor instrument panel as seen from the operators position on tractor seat.

INSTRUMENTS AND CONTROLS-HOW TO
UNDERSTAND AND USE THEM

Ficture yourself seated on your tractor. Before starting the
engine, lets learn how to understand and use the instru-
mentg and contrels, The paragraphs refirring to the instro-
ments and controls are illustrated in fiqures 1 through 4.

IGNITION SWITCH: {Figure 1, item F) To actuate the
igniticn switeh first ipsert the ignition key as shown. When
the key is tumed clockwise to the first position, the imitien
isON. In the ON position the lights, hourmeter, ete. will o3
erate. Turn the key clochwise past the ON position to the
START position ta actuate the starter. THE TRANSMIS-
SION SHIFT LEVER MUST EE IN THE NEUTRAL POSI-
TFION AND THE POWER TAKE OFF CLUTCH CONTROL
LEVER {5 MUST BE IN THE DISENGAGED FOSITION
BEF2RE THE STARTER WILL ACTUATE. Release the

key a5 soon as the engine starts. Return the key 1o the ver-
tical podticn to stop the engine, CAUTION: ALWAYS RE-
MOVE THE IGNITION KEY WHEN CEEANING, ADJUST-
1NG, OR SERVICING THE TRACTOR OR ANY ATTACH-
MENT OR WHEN LEAVING THE VEHICLE UNAT-
TENBED.

CHOKE CONTROL KNQB:  (Figure 1, item E) The
choke control knol: may be pulled out to increase the 2
mount of fuel entering the engine for starting and eold wea-
ther varmup. When stardng a cold engine in cold weather
pall the choke all the way Sut. Some choke may be required
o start the engine when the afr temperatore is above 70 de-
grees F or while the eogine is stilf warm from being recently
ruir. After the engine has started, push the choke in slowly.
In cold weather it may be necessary to leave the choke pulled
out slightly for three or four minutes while the engine warms
up. NEVER OPERATE THE ENGINE WiTH THE CHOKE
OUT AFTER 1T HAS HAD SUFFICIENT TIME TO




WARM—-UE ABOUT 5 MINUTES SHOULD BE SUFFI—
CIENT EVEN IN COLD WEATHER.

AMMETER: The dial pointer will move right to the
“Charging” position when snergy iz being added to the bat-
tery and left to the *Discharge” position when energy is
being drawn from the battery. The pointer will normally
fluctuate to either slde of the dial eenter.  {Fiqure 1, item
H)

HOURMETER: (OPTIONAL} {Figure 1, item J}
The hourreter is useful in keeping accurate maintenance
records and telling how much time the tragtor has been
used on a partialar job. It operates anytime the ignition is
turned on whether the engine is running or not.

FUEL - GAUGE AND FILLER CAP: (Figure 1, item A}-

The fuel gauge indicates fuel level. BEFORE ADDING
FUEL, SHUT OFF THE ENGINE AND ALLOW IT TO
COOL SEVERAL MINUTES. Tuwm the cap counter
¢lockowise to remove it and agdd fuel. The T gallon capacity
provides about 3 hours of mowing, Use leaded or non-
leaded REGULAR grade avtomotive gasoline. CAUTION:
DD NOT ALLOW LIGHTED CIGARETTES, MATCHES,
ETC,, ARQUND ANY OPEN GASOLINE CONTAINER.
DO NOT OVERFILL; WIPE UP ANY SPILLED GASOD-
LINE.

LIGHT SWITCH: {OPTIONAL) (Figurel,item D}
The switch should he moved up to the ON position 1o tum
cn the trector lights. To prevent the lights from being
turned on by unauthorized persons, the ignition switch
muost also be in the ON position Tor the lights to oparate.
To tumn the lghts off, push the Yght switch down to-the
OFF posiion. DO NOT OPERATE THE LIGHTS FOR
LONG PERIODS OF TIME {MORE THAN 20 MINUTES)
WHEN THE GENERATOR LIGHT IS ON OR THE BAT-

TERY MAY DISCHARGE ENOUGH SO IT WILL NOT

START THE ENGINE.

POWER LIFT SWITCH: {Fiqure 1,
item B) The power lift switch controls the electrically opera-
ted power lift unit. Push the toggle switch forward to raise
a fromt, center or rear mounted attzchment. Pull it back
toward you to lower the attachments. The power lift will
stop and hold in any position when you releaze the toggle
switch. The height indicator {Fiqura 6, item A) on tha left
sida of the tractor shows attachment position. The Kft
moter will ratehet when it has reached the end of its travel.
Ratcheting is not harmful to the unit, but releazing the tog-
gle switch as 500D as ratcheting begins will prevent unnec-
essary wear. If the motor is allowed to ratchet for an ex-
tended period of time, a eivevit breaker will open, discon-
necting power to the lift motor, It will automatically reset
after about a minuie,

CLUTCH AND BRAKE PEDAL:  (Figure I, item I,
Depressing the pedal will first disengege the tmnsmission
belt. As you continee to depress the pedal, the heakes will

be applied to stop the tractor. The clutch-brake pedal may
be depressed for shifting trem smission gears, but it i5 not nec-
egsary if the shuttle drive control lever (Fiqure 1, item G} is
in the neutral position.

SHUTTLE DRIVE CONTROL LEVER (Figure 1,
item G} The position of this lever determines whether the
tractor moves forward or reverse ot remains stationary. - It
can also be used for short pericds of Hime to roduce tracter
travel speed in either fotward or reverse, or used to stop
tractar travel by pulling it toward the cpposite position.

Although the tracter may be shifted into or cut of any gear
by depressing the clutch-brake pedal, it may be shifted
meore apidly by placing the shuttling control lever in the
center NEUTRAL position as shown In figare 1. The brake
whick is automatically applied when thdis lewer is in neutral,
stops “spinping’™ of the-transmission input shaft to fadl-
itate shifting.

After shifting the four-speed transmisdon into the desired
gear, the tractor can be driven FORWARD by pushing the
shuttle diive control lever ahead and locking it in the for-
ward position. To drive in REVERSE pull the shuttle drive
contral lever back snd lock it in the reverse position. Fora
particular transmission gear, the tractor will drive the sams
speed in reverse as forward. The shuttle drive contral lever
may be movad feom forward to revarse or mvers to forward
without waiting for the ractor to stop moving. To prevent
suddin change of direction and vnnecessary wear to the
clatches, the shattle drive control lever should be moved
gtowly into either drive position.

The tracter may be "inched" or slowed for working in tight
araas by holding the shuttle drive contrel laver part way to-
warg the locked drive peosition. This can be done for short
pericds of time without damage, however, constant sEpping
of the dvive clatches will cause them to wear and require
fraquent adjustment.

SPEED CONTROL LEVER: (Figore 1, item C) The
engine speed contrel lever is ased to set the desired engine
speed. The speed comtrol lever should be moved forward &
vy from the gperator to increass engine spaed or back to-
vard the aperator to reduse engine speed. Consult the ap-
propriate seatiem of this manual for specifie infanmatinn on
suggested settings of the engine speed control lever. For ex-
ample: starting the engine, ‘page 5. Coatrolling tractor
ground speed page 5, and the Operation Chart on!page 7.

TRANSMISSION SHIFT LEVER: (Figure2, item A)
The {ransmission shift lever is used toselect the desired trans-
mission gear. There are four drive positions. Using the shut-
tle drive unit, the tractor will move either forward ot teverse
in any of the gears. The approwimate ground speed in miles
pet her for each gear at full engine speed (5600 REM) both
forward and reverse are shown below:

GEAR MAXIMUM GROUND SPEED
First 6 MPH
Secand 23 MPH
Third 3.7 MPH
Fourth " 5.1 MPH

The dizgram on the tractor frame shows the location of each
position. To shift the ransmisdeon into first or third, push
the shift lever forward and move it left or right to the de-



Figure 2, Controls sesn from left side of tractor.

sired qear. To ghift int secand or fourth, pull the shift lever
back toward you and move it to the left or right.

Do not attempt to move the shift lever unless tractor move-
ment is stopped and either the shuttle drive control lever is
in meutra] or the cluwch-brake pedal is depressed. The trans-
mission shift lever must be in the neutral START position
for the engine starter 10 operate.

PARKING BRAKE LOCK: (Fiqure 2, item B) To
lock the parking brake, grasp the lock and pull it upward
and back uptil the handle mests against the footrest as
thown in fiqure 2. To release pull the top porton away
from the footrest and down. It shoold be locked in the up
posltion to prevent the tractor from rolling whenever the
operator leaves the tractor seat. Remember to release the
parking brake before driving the tractor.

POWER TAKE OFF CONTROL LEVER: (Figure
2, item C) This lever controls power to center of redr mount-
ed attachments such as a mower or rotary tller. Pull the
lever up and move it forward untl it smaps over center to
engage the power tzke off. Pull it back and down to dis-
engage. Always move the power take off sontrol lever all
the way to the disengaged or sngaged position. The tractor
engine should be running at 1/2 to full engine speed when
tha power taks off 5 enmged to abscrb the added load.
CAUTION: ALWAYS DMSENGAGE THE POWER . TAKE
OFE, AND WAIT URTIL ALL ATTACHMENTS HAVE
STOFPED MOVING BEFORE LEAVING THE TRACTOR
SEAT. The power take off control lever must be disen-
gaged befare the engine will start.

MANUAL LIET LEVER: (Figure 3, item A) The lift
lever §5 used for raiging or lowering attachments such &5 the
rotary mowst or the tiller for tramsport. The operating
height of attachments, can be regutated by using the notch-
es and pin holes provided. The thumb butten (B) on top of
the handle disengages the catch from the quadrant so the

Figure 3. Controls on left side of tractor.

Iewer can be moved as degired and locked into position. See
the gwners manual for any attachment you may be nsing
for specific information on how the Hft lever should be
used.

DUAL LIFT LEVER: {OPTIONAL) (Figure &,
item A) Tha dual Bt lever provides & convenient means of
opersting a front mounted attachment soch as a snow

Figura 4. Dual Iift lever.



thrower or 3 mow plow and dozer blade independently of
center or rear mounted attachments, A good example is
using the rotary tiller and dozer blade in leveling & ground
surface, Both attachments can be mounted to the tractor
at the same time, and the cperator can conveniently raise
or lower each of them from the traotor seat.

BEFORE OPERATING THE TRACTOR

Thoagh your Dealer may have performed the before start-
int checks listed below we suggest that you peysonally
check each one so that you will become familiar with them
and alsn to insure that your tractor is ready to operate the
first Hitne you use it.

TIRE INFLATION:  The tires should be cheeked and
inflated to the proper pressure before operating Front fires
should have 12 to 15 PSI of air and rear tires 6 to 8 PSI of
air.

CRANKCASE OIL:  Pefore starting the engine, insure
the engine crankease iz filled with the comect grade and
weight of cil. See page 15 in the Maintenance section of thig
manual for instructions on checking the oil and the correct
oil touse.

FUEL SUPPLY:  Fill the fuel tank completely with
clean fresk Ieaded or non-leaded requiar grade antomotive
gscline. (Do not mix ¢l with gsoline). Premium gaso-
tines are not recommended as they increase carhon depesits
in the engine, CAUTLON: GASOLINE 1§ HIGHLY FLAM-
MABLE. NEVER ALLOW ARTICLES SUCH AS LIGHTED
MATCHES, OR GIGARETTES, WHICH COULD CAUSE
IT TO IGNITE NEAR OPEN GASOLINE CONTAINERS.
DO NOT OVERFILL. WIPE UP ANY SFILLED FUEL. BE
SURE THE ENGINE 1S NOT RUNNING AND HAS SBEEN
ALLOWED TO COCL BEFORE ADDING FUEL.

BEVEL GEAR BOX OIL: Sees figure 31. Remove the
pipe plug dipetick (A) from the top of the Devel gear o,
Check oil level, If oil iz low add 90 weight transmission ol
as needed.

AIR CLEANER:  Insure that the gir tlesner isin place
and properly sealed. If it is dirty, clean or replave it accord-
ing to the instructions on page-15, in the Maintenance sec-
Hon of this manual, '

BATTERY: Check the battery to be sure it is filled to
the proper level with dectrolyte and the vent holes in each

of the filler caps are open. See page 18 in the Maintenanca
section of this mamal.

TRANSMISSION OIL:  See figure 30,. Remove the
pipe plug {A) to check the oil. The oil should be level with
the bottom of the threads. Ifit is nat, add 90 welght trans
mission off until it is level with the bottom of the hole
thyeads.

LUBRICATION: Luhricate all grease zerks and pivot
points according to the Every 25 Hour Maintenance in-
stucticns on page 14 of this mam:al. & pisto-luber grease

qun speciall dﬁgnﬂdforthispurposaisavaﬂahleﬂﬂm your
dealer.

ATTACHMENTS: Read and become familiar with the
Owners Manoal for any attachments you are using with
Four tractor.

SEAT ADJUSTMENTS: The sat should be adjusted
so the operator can comfortably depress the ¢latch and brake
pedals while sitting back in the seat. See page 9 in the Ad-
justment section of this manual if the seat requires adjusting

STARTING THE ENGINE

1. Refer to the Instrumnents and Controls section beginning
on page 2 of this manual for the location and use of the in-
struments and controls. CAUFTTON: IT 1S DANGEROUS
TO START THE TRACTOR UMLESS YOU ARE SEATED
IN THE TRACTOR SEAT. Insure that tha powrer take off
clutch pontrol lever (5} are in the disengaged pesition, and
the transmission shift Jever is in the neutraliSTART position,
2. Move the engine speed contrsd lever to midway between
slowr and fast.

3. Pull the choke knob out. In cold weather pull it all the
way out. In warmer weather or when starting an engine whick .
is still warm from recent operation less choke will he te
quired.

4, Depress the clutch brake pedal and héld it down to dis
en@ge the transmission drive, Although the engine may be
started without disengaging the clutch, in cold weather it
will start easier with tha cluteh disengaced since the starting
motor will not have to tum the ransmision in addition to
the engine.

5. Insert the ignitdon key and tumn it to the right past the
0N position to the START pogition to actuate the starter
motor, -As you turn the key, check the Ammeter to seeif it
is functioning properly. See page 3 Ammeter.

6. When the engine starts, release the key and allow it to re-
turn to the ON podtion. Slowly push the choke in. After
the: éngine has run for a few minutes it should not require
any choking. If the engine does not start after abeout 10 sec-
ands of cranking it may be receiving too rich a fuel mixtre,
Push thechakein and try amin. The engine may not need ta
bachoked when starfing it in warm weather or if it has been
operated recently.

7. Release the clutch brake pedal as soon as the engine is
running smoothly.

STOPPING THE ENGINE

1. Move the engine speed control lever to the SLOW positon.
2. If the tractor has been operating under full load, allow
the engine to idle for sbout a minute to reducs the engine
temperature, Stopping a4 hot engine too suddenly ¢an darp-
age engine parts.

2. Turn the Igniton key counter-clockwise to the vertical
pasition to stop the engine.

4, Set the parking brake.

5 Remewe the ignition key to prevent unauthorized use of
the tractor,

CONTROLLING TRACTOR GROUND SPEED

Tractor ground spesd can be controlled by the position of



the transmission shift lever and/or the engine speed control
lever or for short periods by the shuttling drive lever.

ENGINE SPEED

Attachments dtiven by the power take off operate best at a
partcular speed. The engine speed contro! should be ad-
justed to set the attachment speed for the operation being
performed and the tractor transmission vsed o control tma-
vel speed. The angine speed control is gne means for con-
irolling ground speed when pulling light loads or twansport-
ing the tractor,

TRANSMISSION SHIFT LEVER
Sea the chart on page 7 for selecting the gear recommended
for perfomming various jobs.

Cperations such as snow throwing or lawn revitalizing can
be performed mare quickly by using a low forward speed
and higher reverse speed. First and third quars are opposite
each other and it is simple to “flip-shift'" with the shutting
spead control In neutral using first for forward and third
for reverse,

STARTING TRACTOR TRAVEL

Assure yourself that the ares in which you are going to drve
the tractor is free of ohstructions Insure the shuttle drive
centrel lever is in the NEUTRAL position, then shift the
four-speed transmission into the desired gear. It & not nee-
essary to depress the clutoh-Traks pedal to shift gearsif the
shuttle drive contrel lever is it the nevtral position.

Felease the parking wake and leck around to insure thete
are 0o obstructions in your path. To start the tractor in mo-
tion, move the shuttle drive contral lever SLOWLY forwmard
or bagk from the neutral position untl it locks in the for
ward or reverse position.

STOPPING TRACTOR TRAVEL

‘Tractor motion may be stopped either with the shotde drive
cantral lever or the cluteh-brake pedal. To stop the tractor
forward travel use the shuttle drive control lever, move the.
lever to the NEUTRAL position and then slowly toward
the REVERSE position. As soon as the tractor stops moy-
ing, place the shuttle drive control laver in neutral. If you
wish to stop the tractor while it I moving in reverse, push
the shuttie drive lever past nevtral slowly toward the for-
ward position.

In emergencies or if both hands are requited on the steering
wheel, depress the clutoh-Take pedal to stop the tractor
Before leaving the tractar seat, shut off the engine, set the
parking hrake, and remove the ignition key.

HOT WEATHER OPERATION

Whee gperating the tractor at temperatures above 750F pay
particular attention to the following items 1o prevent dam-
age.

1. EKeep the cngine cocling fins and fan screen clean and
free of obstruetion which would decrease air flow to and
from the engice. See page 14 for cleaning Instructions.
2 Insure that you are using the proper grade and weight of
cilin the engine for the temperature whare the tractor is be-
ingused. Check the ofl level each tme vou fill the fuel tack,

DO NOT OVERFILL THE CRAMNKCASE — EHGINE
OVERHEATING MAY RESULT.

3. Check ihe battery water level more frequently than every
25 hours which is recommended ueder normal conditions,
High temperature; canse faster evaporation of water from
the battery.

4, Remove the carburetor heat deflector used with the snow
thrower or dozer Blada

- COLD WEATHER OPERATION

When the tractor is Ixing used In temperatures balow S0OF,
check the following ftems clasaly:

1. Use thecorrect grade and weight of ofl for the temperature
conditicns. Change the cif oEly when the engine is warm, If
an unggpected temperature drop ceours when the engine is
filled with summer oll, before starting the engine, move the
tractor to a warm location vntil the ofl will flow freely.

2. Use fresh foel, Fi! the fuel tank after aach days use to
protect againet moisture condensation.

% Disengage the clutch when starting the engine.

4. Install the heat deflector furnished with the snow throw-
er or dozer blade if these attachments are to be used.

DUSTY OPERATING CONDITIONS

When the tractor is operated in dusty or dirty conditions
check the following items closely:

1. Keep the ezgine fan screen and cocling fins clean and
free of materals which will decreass air flow.

2 Service the air cleaner mom frequentdly. Clean or replace
it as often as necessury to allow air to flow to the carburetor
freety,

%. Change the engine ofl more frequently. The ofl should be
«hanged more often than every 25 hours as is recommended
under normal conditions. In extremely dusty conditions,
changs svery 10 aperating hours.

OUT OF SERVICE PROTECTION (Storage)

When the tractar is to ba stored without use for a month or
Ionger, the following precautions should be taken to fnsure
your tractor will be ready to go when you peed it

1. Unless you wish to run the tractor until the fuel tank is
empty, add a good brand of gasoline stabilizer, This addi-
tive, Stabil, aveilable from your dealer, prevents formation
of gum and varnish for up to oo year, providing easfer
starting avd a eleaner fuel system, .

2 IDxain anc refill the engine crankease whils the engine s
warm. Tie a tag on the tractor indicating what grade ang
weight of oil was used. ) )

5. Remove the spark plug and poor cre ounce (two table-
spoons) of SAE 30 engine ofl into the cylinder. Engage the
starter to turn the engine over 2 few times, then reinstall the
spark plug.

4, Clean the air cleaner element as described on page 18, of
the Maintensnee instructions.

5. Flug the exhaust cutlet to pievent the entrance of mols
ture, dire, bugs, ete

&. Insure the battary is filled to the proper level with water
and is fully charged. Battery Kfe will be increased if it is re-
moved and put in & eocl dry place and folly charged about
oo 3 month,

7. Greaseall grease zorks and put oil on the lutrication points



shown in the Mainterance ssction

8. Ifthe tractoris to be siored & months or longer Hlock the
ractorup off the wheels to relieve weight and keep the tires
off a damp floor. Protect the tires from prolanged exposure

to direct sunlight.

9. Store the tractor in a dry place indoors.

STARTING THE TRACTOR AFTER STORAGE

Before starting the tracter after storage, do the following:
1, Remove the blocks from under the tractor.
2. Replace the battery.

3. Unplug the exhaust ontlst,

4, Perform the Eefore Operating instractions on page 5.

S

"L Approx.
- G d Required Recommended
Engine Speed _Transmission Sr:::d : Anc?ssoriﬁ ALtagsories
Attachment, Control Gear Selection IMPH) and Qptions ant] Options
Transporting
Tractor 3-5 t
42" or 48" Rotary 2 Rear whee! weights when
Mower (smooth 4-B mowing slopes 20-40%, fow-
terraln - normat grass) ing slopes greater than 40%.
nat recormmended.
42 or 48" Hotary 3. 3 5 2 Rear whee| ‘weights.when
Mowsr {Rough terrain ' " mowing slopes 20-4068 mowy-
- heavy or wal jrass) or ing slopes greater than'40%
2-23 not recormmended.
46" Sickls Bar 25-35 2 Rear wheel weights when
e mowing slopes 20-40%,maw-
or ing slopes grester than 40%
3-5 ot recommended.
38" Lawn Revital- 8..g5 | Rear liftkit. Power lift kit.
1zer ar '
15-23
36" or 42" Snow Power Iift kit. Tire chains.
Thrpwes 2.35 4 Rear wheel weights.
{Lighl Snow) ’ 2 Front wheel weights,
36" or 42" Snow Power lift kit. Tire chains.
Thrower (Heavy - 96 # Aear whee! welghts.
ar wek snow) T 2 Front wheel weightts,
42" or 46" Enaw Tire chains. 4 Rear whes
Plowr and Dozer weights. 2 Front wheel
Blade weights. Power lift kit.
42" Grader Blade - 4 Rear whel weights.
36" Rotary Tiller @ Rear fift kit. 4 Rear wheel weights.
o« 3 1 %ﬂfmnf_hwhkgel we%gh‘ls
F 2 4 wer 1) it
s £dv|
10" Mounted Plow 1 3 Rear lift kit 4 Raar wheel weights.
z g Frunti;nrl'lzeel weights.
lift kit.
S m ; |®—._4 owear 1
Cuftivator or Planter Rear [Ift kit. 4 Rear whesi weights.
- 1—3 - 2 Front wheel weights.
JF 2__4 T Pawer lift Kit.
5 Pt
Spring Toath Rear lift kit, 4 Roar whesal weaights,
Harrow A 1 —'——®J 2 Front wheel weights.
p—1 4 2-35 Power lift kit.

REFER TO YOUR ATTACHMENT OWNERS MANUALS FOR ADDITIONAL INFORMATION.
Figure 5. Operation chart.

]




TROUBLE SHOOTING GUIDE

PROBLEM OR SYMFTON

POSSIELE CAUSES

R
CHECKS AND CORRECTIONS

Starter will not turn engine over.

- Transmission shift lever nat in

neutral position.
Power take off not disongaged.
Battery discharged or dead.
Circteit breaker tripped.
Neutral safety start switch not
properly ad|usted.
Wiring Joase or broken.

Battery terminals corroded.

Mowve transmission shift lever to neutral start
positian.

Move canitrol lever {5] t¢ disenoage position.

Check the battery - charge or replace as necessary.

Wait a minute for sircuit breaker to resat.

Adjust the safety switch-far the transnission.
Seepage 12,

Wisually check wiring, replace any braken ar

* frayed wires, tighten loose connections.

Clean battery terminals.

Engine turns — will not start.

Cut of fuel.

Engine floodad.
Crankczse oil too heawy.
Fue| filer plugged.

Water in gasoline.

Spark plug wom or dirty.

Fill fuel tank.

Push choke in, atternpt to start.

Change oil a5 recommended on page 15,
Roplace fuel filter. Ses page 18.

Crrain fuel tank, replace fuel filter,
Check and replace or set, See page 19,

Engine starts hard ar runs pooriy.

Fuel mixture toa righ,

Fuel mixture too lean or too rich.
Spark plug. wom or dirty.

Push choke in. Clean air filter element.
See page 18.

Adjust carburetor. See page 13.

Check and replace or set. See page 19.

Engine knocks.

Mot encugh oil in erankeass.
Using wrehg weight of ail,

Ustng wrong grade of gasaline.

Add oil as required. See page 14.

Changa ail, use weight recommeanded for
weather conditions. See page 15,

Use regular grade autometive gasoline.

Tractor drive cluteh will not
disengage.

Too much clutch free travel,

Belt stop not properly adjusted,

Adjust cluteh pedal free travel. See page 10.
Adjust balt stop. See page 10, Cluteh free travel.

Engins will not idle smoothly.

ATr Cleaner dirty.

Water in fus! tank.

Carburetor fuel mixture set
Incarractly.

‘Spark plug worn of not set properly.

Clean or replace air cleaner, Ses page 18.
Hemaove Tuel tank to drain, replace fusl filter.
Adjust carburetor; See page 13,

Adjust or replace. See page 19.

Excessive oil consumption,

énnge running too fot,
Uzing wrong weight of ofl,
Too much oil in crankcasa.

Clean engine fins and fan screen, See pags 14.
Change to correct weight oil. See page 15,
Check oil level according to instructions on page 14,

Exhaust iz black or sroky.

Air filter elament dirty.
Fuel mixture toa rich,

Clean or replace filter element. Ses page 18,
Be sure choke cpens fully when it is pushed way
in. 8et carburetor adlustment. Sea page 12

Engine runs, tractor will not drive
or drive with Tull power.

4 - Spesd transmission not in
qear.

Parking brake ON.

Shurttle drive clutches nesd
adjusting.

Main drive belts arp slipping.

Put 4 - speed transmission in gear.

Release parking brake,
Adjust shuttle drive. See page 10,

Adjust eluteh balt tension and free travel. See
page 10

Tractor creeps forward or back
with shuttle cantrol in Neutral,

Shuttle drive: linkage out of
adjustment.

Adjust shuttle drive. See page 10,

Brake will not hold.

Brakes need adjusting.
Worn brake linings.

Adjust brake linkage. See page 11.
Have your dealer replace linlngs,

Tractor drive clutch will not engage.

Too little clutch-free travel.

Adjust clutch fres trave]. See paga 10..

Tractar handles poorly.

Steering linkage or front axle
loose.,

Tires not propecly inflated,

Wheals sre spinning or slipping,

Moving too fast on sloping surfaces,

Tighten any loose connections,

Inflate tires correctly. Six to eight pounds in
-rear angd 12 - 15 pounds in front.

Use weights to provide additional stability
and traction,

Reduce speed.

Power Iift will not cperate,

Igniton switch may not be on.
Circuit breaker may have cut out.
Logse or kroken wiring.

- Turn ignition switch an,

Wait a minute for circuit breaker to reset,
Check and repalr wiring.

Drive belt slips.

Balt stretched or watn.
Pulleys may be areasy or oily,
Too little cluteh free travel.

Replace with corect belt.
Clean with non-flammable solvent.
Adjust fres travel.




ADJUSTMENTS

Mast of the adjustments described here are easy to perform.
Some of the adjustments require a little mechanizal know-
how and some specizl toods to do them: well, You may wish
to have vour dezler meke some or all of the adjustments as
they are required; however, we have given instrucdons for
thera here a5 a coovenience to you should you wish to
make them yourself, CALTION: DO NOT ATTEMPT TO

MAKE ANY ADJUSTMENTS WHILE THE ENGINE 15

AUNNING UNMNLESS REQUIRED LN THE INSTRUCG-
TIONS. 1IF THE ENGINE MUST BE RUNNING TO MAKE
AN ADJUSTMENT, BE CAREFUL TO STAY CLEAR OF
ANY MOVING PARTS.

This tractor kas been egane for easy accesibility to the
areas which need o be reached e meking zdinstments and
performing maintenames. The underside of the frame is
open to provide easy access to areas reguiring lebrication,
adiustment, or repair,

RAISING THE TRACTOR HOOD

" Ses figure 6. The tractar hood is hingad at the front by two

spring loaded bolts, Itmay be easily opened by releasing the
tvwo rubber straps (B) located on either side of the hood.
FPull down and out on the siraps to release them. Lift up-
ward on the back of the hood to mise. The hood ratsed In
this position provides easy acvess to the generator, battery,
fuel tank, mmgine, ete.

RAISING THE SEAT DECK

See figure 7-The tractor seat deck (A} is hinged at the back.
To raisa the seat deck, reach under it from each side and pull
the two logking levers (B) to the outside. As you hold the
lecks enat raise the seat deck as shown in' figure 8, Raising the
seat deek in this manner will axpose many of the transmisdon
adjustment and maintenance areas,

Figure 7. Seat deck releasa at front of seat deck.

SEAT ADJUSTMENTY

:Ses Hyure 8. The tractor seat is properly adfusted when the
operator can comfortably operats the clutch and beake
pedal while sitting back in the seat. The seat can be adfested
forward cr back in any of four positions. If adjustment is
required, proceed as follows:

1. -See figure . Position the seat deck as shown by follow-
ing the instructions ynder Raizing the Seat Deck on page 9.

2 Remowve the two cap screws and lock washess at (A).

2. Remove the two muts and lock washers at (B).

4 If the seat is to be positioned in either of the two for-
ward sets of mounting holgs the two rubber spacers are
‘placed over the xtuds at {B} and used betwesn the seat snd
seat decle If the ssat is to be positioned in either of the two

Figure §. Left side of tractor

Figurs 8, Seat deck raised.



rearward positions, the rubber gpacers are plaved over the -

studs (B), bt under the seat deck. Line the seat up with the
desired holes in the seat deck, and install the rubber spacers
according to the holes used.

5. Instali the two lock washers and nuts at (B) and tighten
them securely,

6 Instsll the two cap screws and lock washers at (&) and
tighten them securely.

7. Lower the seat deck.

CLUTCH FREE TRAVEL

Bee figure 9. The cluteh free travel iz correct when there is
1/4" between the nuts {A) and the rod guide when the
cluich brake pedal is released and pulled rearward as far as
it will g If adjustment is required, proceed as follows:

1. Raise the seat deck as shown in figure 8, by following
the instructions under Rafsing the Seat Deck on page 9.

2. Using two wrenches hold the forward nut at (A} station

ary with one wrench while turning the rearward nut counter

clockwise slightly with the other tv separate them.

3. Pull rearward cn the cluteh bhrake pedal to insure it has
retumed completely to the engaged position.

4. Turn the forward nut at (A) a5 necessary so that the dis-
tance between it and the rod quide is 174" as showm in By
ure 9.

5. Using two wrenches hald the forward npt at () station-
ary while turning the rear one clockwise to tighten the two
outs together securely,

&. See figure 12. Check telt stop (A) and adfust it if neces-
52y 50 it does not ub the drive belt when the olutch brake
pedal is released. When the clutch brake pedal is depresad,
Belt stop (A) should pick up the drive belt to afd in disen
gaging it If adjustment is required, loosen out (B) slightly.
Be sure to Hghten nut (B) securcly after the adjustment is
completerd.

7. Lower the seat deck

SHUTTLE DRIVE ADJUSTMENT

H the tractor does not drive with full pawer m either for-

ward or reverss, ereeps (moves slowly forward or backward)
when the shottle drive control lever {5 in neutral, or does not
shift into gear without grinding, the shuttle drive may need
adjusting. Proceed as follows:

1. With the angine stopped, ralse the trantor sest deck by iol
lowinginstracticns under Raising the Szat Deck on  page 5.
2. Center the shuttle drive control lever {figure 1, item G}
in the neutral position as shown,

3. See figure 9. Loosen sot screw {B). Slide brake detent {T)
forward or back as necessary to center it on brake pin {D).
Tighten set screw (B) securaly.

4. . Push shuttle drive control forward until it latches in the
forward position. (figurs 1, item G).

5. See figure 10. Loosen nut {E) and turn brake pad (F) 5o

there iz 1/8" clearance between the brake pad and the drive

pulley. Tighten nut (E) securely.
€. See figure 10, Use the following procedures to adjust the
forward clutch.
a. Zee figure 1. Position the shuttle drive control laver
{G) in NEUTRAL as shown.
b. See figure 10. Logsen the set screw In gollar (A).
Push the rod guide assembly (B} forward until slack is
rertoved from the forward drive belt ().

10

174 INCH

Figure 9. Cluteh free travel and shuttle drive adjustment.

¢. While hotding rod guide assembly (B} forward, dghten
the set serew in collar (A ).

d. Lock the shuttle drive control lever {Figqura 1, item G}
in the forward drive position.

e, See fiqure 1. The distance {D) batwean the rod guide
and collar (A) should ba 1/8" to 3/16", If it isnot,
repeat steps 2. through d. untd distanes (D) {5 1/8™ to
3/16™. Flace more tensiom on belt (C) to increase dis-
tanes (I or less tension to decreasa the distance.

7. 13'19:\& the shuttle drive control lever In the NEUTRAL
position.

8. See fiqure 11. Remove the cotter pin from swivel {A)
and pull swivel {A) out of hole (B). Rotate swivel (&) un-
til all slack is remaved from brake band (C) when swivel
{A)is placed through hole (B},

9. Install the cotter pin in swivel {A) to hold it in postHon
through hole (B).

Figure 10. Shuttle drive forward adjustment,



Figare 11. Shuttle drive adjustments.

19, Ses figure 12. With the shuttle drive control lever lock-
ed in the forward drive posifion, belt stop (C) shonld be po-
sitioned 0 there is 1/26" to 1/8" dearance between each
leq of it and the dutch belt. If adjustment is necesssry,
loosen nut {D) slightly. Tighten nut {D) securely after the
adjustment is complated.

11. Lower the seat deck. Start the engioe and drive the
tractor to check your adjustment. If the shottle drive does
not gpetate gorrectly, loeate the problem noted below and
make the correetion indicated.

Will not pull forward with full pownr. Repeat adjustment
step & placing more tension on the cluteh belt.

(figure 10, item.C).

Tractor creeps forward when comtrol lever is i newtral, Re-

. prat sbep & plaeing less ténsion on the clutch belt.

(Rgure 10, item C}.

Will not pull with full power in reverse. Bepeat steps 7
through 9 ughtanmg brake band (figure 11, item C} move

Trator crenps rearward when control lever is in newtral.
Repeat steps 7 through ¢ placing less tendion on the brake
band (fgare 11, item C) than before.

Cannot shift gsars without grinding when shuttle contypl
lever iz in nautral. Repeat steps 2 through 5.

FOOT PEDAL BRAKE ADJUSTMENT

The foot pedal hrake should be adjusted so that it will stop
the tractor when it is moving backward, but not 5o tight to
mevent the foot pedal from traveling far enongh 10 disen-
gage the dluteh. If adjustment is required proceed as follows:
1. See figure 13. Use one open end wreneh to hold not (A)
statonary, and ancther wrench te tam oot {B) connter-
clockwise to loosen it slightly.

4 Tuming moet {A) clockwise will give more braking action
and turning it counter-clockwise will give less. The brake ad-
jestment can best be made by using the trial. and error -

* method, and operating the tractor each dme an adjustment

has been made. The best adjustrent can be made by tern-
ingout (A} counter-elociowiss until the foot pedal hezke does
not work. Then toming it dockwise, one mm at ‘a time,
until the tracter will stop satisfactorily when rolling back-
ward. Thisis the correct adjustment. Further Hghtening may
causz the brake to drag, o prevent proper ¢luteh disengage-
ment.

3. After you are satisfied that the adjustment is comrect nse
cne wrench to hold nut (A} stationary and another turm nut
(B} clockwise to tighten tha nats sacurely together. :

PARKING BRAKE 'ADJI.IS;I'MENT_
Althenugh the emsmiston may kelp prevent the tractor from

ralling when it is in gear and the engine is stopped, the park-
ing brake should be properly adjrsted and vsed whenever the

~cperator leaves the tractor seat. The parking brake is actua

Figure 12. Belt stop adjustments located under seat deck.

n

Figure 13. Brake adjustment near left rear wheel.



Figure 14, Parking brake adjustment on left side of tractor.

ted and adjusted Indépendently of the foot brake. It is cor-
rectly adjusted when it will prevent the tractor from rolling

either forward or backward and some resistance is felt when

it is placed in the engaged position. If it 5 too tight, it will

be diffirult o place it in the éngaged position. T6 adfust the-

parking breke, proceed as follows:

L. See figure 14. NOTE: ALL DIRECTIONS GIVEN FOR
ABJUSTING THE PARKING BERAKE, ARE AS IF YOU
ARE STANDING AT THE FRONT OF THE TRACTOR
LOOKING BACK TOWARD THE PARKING BRAKE.
Loozen nut (A} by turning it clockwise,

2. Bee figure 14, After insuring the tractor is eitheron a

level surface or the wheels are blocked so it will not rall,
] forward on the paridng brake handle {B} to disengage
the parking brake.

3. Rotate parking brake handie (B) dlockwise to tighten the
parking brake, or counter-vlockwise to loosen it. Fum the
‘hrake one complete revcluton when making any adiust

ment. After terning the handie {B) oné revolution place it -

in the engaged positon to check it for carvect adjustment.
The comect engaged podtion is as shown in fiqure 14, with
the handle at approximately the one o'clock position as
you face it fram the front of the tractor.

4. After the vorrect adjustment has been made, use a wrench
tor tighten nut (A} securely by turning it counter-clockwise.

TRANSMISSION NEUTRAL SAFETY
START SWITCH

¥ the engine starter will pot 2ctuate when the transmission
shift lever I in neutral position or will actuste wher the
traitsmission shift lever iz not in the newiral position, the
neutral safety starting switeh may need adjusting. Be sure
power takeoff lever (5] is disengaged. Adijust transmisdon
safety start switph as follows:

1. Raise seat deck {page 9).

2. Place transmission shift lever in the neutral START pogi-
tion.

3. See figure 15, Adjust carriage bolt {A} to proper height
so switch (C) will make contaet when transmission is in

f2

?gﬂm 15. " Meutra| safety start switch locatsd under seat
eck.

neutral START positicn.

4. Tighten hex nut {B) against shift rad.

5. Lower seat deck and check adjustmsmt by starting trac-
tor.

- POWER TAKE-OFF CLUTCH ADJUSTMENT

See figurs 16.The power take off cluteh it properly adjusted
when pulley (A} moves 1/8" when the power take off cop-

-trol lever is engaged and disengaged. M adjusiroent is re-

quirad, procesd as follows:

1. Raise the seat deck, by following the instroctions on page
¢ under Raising the Seat Deck.

2. Flace the power take off clutch control lsver (fiqure 2,
item C} in the engaged position.

Z. Ohserve the movement of pulleys (A) in relation to tup
{B) as the power take off contrgl is moved slowly from the
engaged to disengaged position. If the pulleys (A) move more
or less than 1/8" adiustment is reqired.

l !

— l'i\

ﬂ

Figure 16. Powsr take off cluteh.



Figure 17, Generator logated ok right side of enuine.

4. Turn the rear most nut at {C} countervlockwise to loo-
sen it glightly. Toincrease the amount pufley {A) travals turn
the omts at (C) clockwis:. To decrease travel of pulley (A),
tem the nuts counterclockwise. Adjust the nuts at {7 and
observe the travel of pulleys {A) as the power take off lever
is engaced and disengaged. When adjustment has been made
so the polley (A} travels 1/8™ tighten the rear most nut at
(L) aminst the forward nut to lock them in place.

5. Boecheck your adjustment. -

6. Lower the seat deck.

STARTER-GENERATOR BELT ADJUSTMENT

See figure 17. If the starter turns, but the engine does nat
rotate, the #arter generator belt may need tightening. Pro-
ceed a5 follows:

1. Raise the tractor hood as explained on page $ under
Raising the Tractor Hood.

2. 5ee fiqure 17.Loosen slightly the two nuts (A) cap screw
{BY and nut {C}. Use a pry bar {D) similsr to the cne
showm betwesn the gezeratar and smgine block to apply
prassure to the generator and dHohten the belt. The helt
should be tight enough so thumb pressure at (E) will de-
flect it about 1/4™.

3. While kolding the pry Gar to rosintain tension on the
belt, tighten the mounting bracket at (C) securely.

4 Actuate the starter to make sure the engine will rotate. I
it does not, locsen the out at () and apply more teasion to
the belt.

5. Tighten the two nnts at { A} and the cap sorew {B) securaly.

13

TO RICHEN

Flgure 18. Carburetor adjustments.

6. Lower the hood and lock it in place.

CARBURETOR ADJUSTMENT

The carburator is adjusted at the factory 2nd normally does .
not need adjustment unless it has been disassembled or
tampered with.

INITIAL ADJUSTMENT

Initial adjustment will permit the engine to be started and
warmed up pricr to final adjustment, Proceed as follows:

1. SBee figyes 18, Turn the needls valve (4) clockwize untl
it just closes. CAUTION: VALVE MAY BE DAMAGED
8Y TURNING IT IN TQO FAR.

Z COpen the needle valve {&} one and one half turns coun-
ter-clockwise,

3. Turn the idle valve (B] clockwise until it fust closes,

4. Open idle valve {B) one half to three quarter turms

FINAL ADJUSTMENT

1. Btart the engine and run it &t full spead.

2. Gee figure 18, Turn needle valve {A) clockwise untd en-
gine misses, (Lean mixture), then turn it out (eoumter
clockwise) past the smocth operating point, until the engine
runs unevenly (Rick mixture). Now turn needle valve (&)
to the mid-point between the rich and lean mixture so the
enging runs stacothly.

Z. Move the engine speed control lever to the slow position,
and set the idle speed adjusting screvr (C) so a fast idle is ob-
tained {1200 RPM). Hold the throttle in this idle position
and turn the idle valve (B) clockwise {lean) and counter
cleckwize (rich) until the engne idles smoothly.

4. Raset the idlespeed so the engina idlesat 1200 RPM. Push
the engine speed control lever forward to the fast position,
tha engine should accelerate without hesitation or sputtering.
¥ the engine does not accelerate propedy, readiust needla
valve (AY to a sdightly rcher mixture,



MAINTENANCE.

Your tractor has been designed and manufactured to give
you many years of dependable operation. In order for it to
give you efficient, trouble free service over a long peried of
time the maintenance cperations listed here must be per-
formed on a reqular basis. The optional hoor meter provides
an accurate method of determining when these services
need to he performed.

A wide variety of attachments and accessorles permit use of
your tracter thronghout the year, BECAUSE YOUR TRAC-
TOR IS A MULTI-SEASON TOOL, IT 15 VERY IMPORT-
ANT TO SERVICE THE ENGINE FOR THE SEASCNIN
WHICH IT WILL BE OPERATED. Be sure to change to
winttér grade qil before making cold weather starts.

Whenever you are checking fluid levels in any area of the
tractor, the reading will be much more apegrate if the tractor
is setting on level ground. We have provided the Schedulad
Maintenanes Chart on page 15 25 a convenisnt means far
you to know which services should be perfarmed at varicus
times. You should, of course, refer ta the detailed explana-
ticn of how to perform each maintepance task wntd you
are familiar emough with it to perform it correctly from
MemoTy.

Refer to your Briggs and Stration operating and mainten-
apce instructions for more specific detall or servidng the

engine.
ORBERING REPLACEMENT PARTS

FRoplacement parts required for performing maintenance
sorvices or repair wark should be purchased from your
dealer. When opdering parts be prepared to give him the
tractor and eagine identification numbers, If you have not
already recarded these numbers oo the inside front cover of
this manual, we suggest that you do so now for convenient
future reference,

EVERY 5 HOURS OF OPERATION

INSPECT THE TRACTOR AND ENGINE:  Make
a general inspection of the tractor and engine locking for
toose bolts, ofl leaks, low Hre pressures, et A fow minutes
spent correcting a small problem could prevent a costly
breakdown later.

CHECK ENGINE CRANKCASE OIL LEVEL: See
figure 19. If the engine has been minning, allow 2 minute or
two for the ol to drain down into the crankease bhefore
checking the oil level. Proceed as follows:

1. See fiqure 19. Turn the engine cil filler cap-dipstick {A)
counter-clockwise and lift it cut

2 Wipe the cil from the dipstick with a tlean eloth.

3. Replace the filler cap-dipstick in the filler pipe and fwrn
the cap clockwise finger tght.

4 Remove the filler capdipstick angd check the cil - Jevel
on the dipstick.

5. If the odl is below the full line {B) showa in figure 19, add
eoczgh ofl to bring the ofl level up to the foll mark Use
the same grdde and weioht of ofl which is already in the

14

Figure 18.Checking the angine oil at right front of tractor.

enging. DO NOT OVERFILL THE CRANKCASE.
6. Replace the filler cap-dipstick {A} and tighten it securely.

EVERY 25 HOURS OF GPERATIQN
CLEAN ENGINE FINS AND SCREEN: See fig-

wre 20. The blower screen {A) must be kept relatively fres of
chaff, gram, etr., which would restrict the flow of eocling

Figure 20. Engine hlower screen |pcated at rear of engine as
seen from Beneath tractor.



air to the engine. Material which collects can normaliy be
remteved with a brush after the engine is shut off. The serean
may need to be cleaned more often when mowing dry
qrass.

See fignre 22. All grass and chaff should be remored from
the engine fins (4). CAUTION: THE ENGINE FINS ARE
VERY HOT AFTER THE ENGINE HAS EEEN OPER-
ATED. BO NOT TOUCH THEM UNTIL THE ENGINE
HAS BEEMN ALEOWED TO COOL.NEVER SPHAY WATER
ON A HOT ENGINE.

CHANGE ENGIME OiL: Every 25 hours or more
often under dusty operating conditions, change the engina
oil, using an cil with designation of 8C or 5D or M5.

SUMMER WINTER
[Abave 400F,) {Under 409F.)
s SAE 30 Use SAE SW-20 or
SAE BWN- 30
I¥ not availahle, If not availabla,
Use SAE 10W-30 Uza SAE 10N or
or SAE 10W-30
SAE 10W-40 )
{Below 0OF}
Us: SAE 10W ar
SAE 10W-30

. Diluted 10% with Kerosene

L. Operats the engine at least 10 minutes or until it is warm
5o the oil will drain freely.

2. Bee figure Z1. Remowe the drain plug {A) from the bot-
tom of the engine base and allow the ol to drain.

3. After the oil has completely drained from the englng re-
place the drain plagand tighten it securely. _

4. See figure 1%.. Remove the filler cap-dipstick {A) and
pour 2 quarts of ofl into the emgine through the wil Sler
pipe, being careful not to alluw any dirt or foreion matedal
o contaminate the ol

5. Check the ail ievel. It should show up to the full mark (B)
on the dipeticlk.

Figure 21. Left front of tractor.

6. Reglace the ofl filler cap-dipstick, start the engine and
check for leaks.

CLEAN ENGINE AIR FILTER: The focam pre-
cleaner should be remeved and degned at 3 month intorvals
ot every 25 hours of operation, iwhichever occurs first.

1. Bee figure 21, Remove the wing nut (B) and cover {(C)
from the air cleawer unit,

2. Bee fiqures 22 and 23. Remote tha foam precleaner (B)

and wrash it Ip liquid detergemt and water and squeeze dry.
3 il the perecleaner with one cunce of engine cil, and

After aach cycle of indicated hours
Service Required Page ‘B 25 100
Inspect the tractor end engine 14 L
Chack engine crankease oil fevel 14 @
| Clean £ngine fins and screen® 14 a
Change engine oil® (First cnange 5 hours) 15 ]
lean engine air Titers 15 ]
Lubricate grease fitting” 16 (™)
Lubricate pivot paints™ 16 [ ]
[ Check tite pressure 15 )
Check transmission oil fovel 17 8
Check bevel gearbox oil level 17 [ ]
Check battery water level” 18 0
Clean or replaca air filter element® 18 [
Répiace Tual Tilter™ 18 )
Repack front whesl bearings 18 [ ]
Hepack planetary assembly 18 @
=an and reset spark plug 18 | J
Clean battery cablet and connections 18 )

*More often under dusty and/or hot weather operating conditlons.

See your Briggs and Stratten instructions for more complete Infoymation on servicing the enging.
Scheculed Maintenance Chart.

9



Flgure X2, Air cleaner with cover removed on left side of
ergine.

semesze it to distribote the ofl evenly.

4, Install the fosm precleaner as shown in Gqures 22 and 23,

5. Ses fiqure 21. Replane the air cleaner cover (C) and fas-
ten it securely with wing oot (B).

LUBRICATE GREASE FITTINGS: Your tractor
has 7 gqrease fittings which shovld be lubricated every 235
hours with muld-purpose lithiom base gun qrease. Yipe the
fittingclean and lubricate each one with five shots of grease,
or urtll the grease is mwm being forved from the bearing
When operating under extremely wet or dusty conditions,
labricate more often. The oiease fittings are located as fol-
lows:

LGCATION ILLUSTRATION

Left Spindle Figure 21, [tem: D
Right Spindle Figure 24, [tam A
Clutch-brake Pedal Figure 24, ltem B
Steering Bracket Figure 25, item: A
Right Axtle Hub Figure 28, [tem A
Right Axle Figure 27, ltem A

Figure 23. Air cleaner asserbly disassernbled:

16

Figure 24. Right frent corner of tracter.

LUBRICATE PIVOT POINTS: Every 25 houts a
Hlm of grease should be placed at the ead of the neatral start
safety switch, on the steering gear and on the shuttle drive
brake detent to provide smoather operation and help re-
duce wear. They are located as follows:

LOCATION ILLUSTRATION

Neutral Safety Start Switch  Figure 5, ltem G
Steering Gear 'Figure 25, item B
Shuttle Drive Brake Detent  Figure 9, Itens C & D

A few drops of engine oit places on the iraetor plvot points
will belp reduce wear and movide smoother operation of the
tragtor and its controls. Every 25 hours or more often under
wat or dusty operating conditions, place a few drops of SAE
30 engine cil on the pivot points, being careful not to qet
cil on belts or pulleys as it may calse them to slip. Pvot

._ /
{

"""---—2

Figure 25, Steering gear as seen from baneath trictor.



Figure 26. Grease zerk located inside right wheel hub,

LOCATION ILLUSTRATION

Left Tie Rod End ‘Figura 21, ltem E
Right Tie Kod £nd Figure 24, ltam C
Front Axls Pivot Figure 28, 1tem A
Power Take Off Pivot Figure 29, Itam A

CHECK TIRE PRESSURE:  Tireswilllast longer and
perform hetter if they are kept properly inflated They
shonld be inflated as follows, Front tives 12 to 15 PSL Rear
Hres & - 3 PELL

LCHECK TRANMSMISSION OIL LEVEL: Sea figure
30. Remove pipe plug (&) to check the ofl level in the axle
housing €l showld be level with the bottom of the threads.
If it iz not, add SAE 90 weight trapsmisdon oil. Replace
the plug and tighten it secarely.

Figurs 27. Grease zerk on right rear axle.

17

N\

o
I

)
\

——

Figure 28, Frant of tractor showing axle pivot.

I{ it should ba necessary to drain the azle housing, the drain
plagis located at (BY. Always tighten {t securely when replac-
ing to prevent ofl leakage.

CHECK BEVEL GEAR BOX Q1L LEVEL: Seg
fiqure 31, The bevel gear box £l plug is located at (A).
The gear box ix properdy flled when SAE 90 wetght trans-
mission ofl is added untd it touches the sod of the fill play
dipstick assembly. Do not screw plug inte housing when
maasuring for oil level. Drain bevel gear housing by remov-
ing drain plug (B). To prevent oil leakage, securely tighten
both fil! and drzic plags. The £l phug assembly is vented.

Figure 28. Power take off idler pulley, pivot points 25 seen
from beneath tractor.



Eigure'i-.}l.'.'. Rear of tractor showing axle drive housing,

CHECK BATTERY WATER LEVEL: Sew figure
32. Every 25 hours, or more often when operating the trae-
tor in temperatures abova 72°F, remove the & hattery caps
(£A4) and checit the water level in 2ach cell. When the battery
iz in use, water evaporates from it. Newver allow the water
level ic the battery to get below the top of the plates. Fill
the battery to the marking ring with distilled water as shown
in fiqure 32. If distilled water iz not avaflahle, clean tap
water may be ussd. :

EVERY 100 HOURS OR ONCE A YEAR

CLEAN OR REPLACE AIR FILTER ELEMENT:
The engioe air cdleaper is made up of two types of filters. The
foam fiiter {Figqure 22, Item B} and a dry filtering element.
The foam element shenld be cleaned and oiled every 25
hours as explaingd under the Every- 25 Howr Maintenance

Figure 31. Bevel gear housing located under seat deck.

8

Figure 32. Tractor battery vizible when hood is raised.

Services. Oncea year or every 100 hours, whichever occurs
first, the paper element shemld ba removed and cleaned or
replaced. Proceed as follows:

1. See figure 21.. Remove wing nut (B) and cover (C) from
the air cleaner.

2 See figures 22 % 23 Remave the foam élement (B) and
clean and ofl it as described in the Every 25 Hour Maintsn-
ance Service.

% Remcve wingnut (C) and remove the paper element from
the air cleaner.

4. Clean the element Ty tapping it gently on a flat surface,
Witisvery dirty, replace the element or wash it In detergent,
and water rinss until water remains clear. The elemsnt must
be dried thoroughly before using.

5. Bee figures 22 & 23. Replace the paper element and wing
out (C) and tighten it secursly.

E. Inswall the foam element (B) over the paper element as
shovmn in figure 23,

7. See figure 21, Replace cover {C) and wing nut (B) and
tighten securely.

REPLACE FUEL FILTER: See figure 21, Every 100
hours or more often under dirty feld conditions, the foel
fiter (F'y should be replaged. CAUTHON: DO NOT REMOVE
THE FUEE FILTER WHEN THE ENGINE IS HOT, AS
SPILLED GASOLINE MAY IGNITE. USE CARE WHEN
REMOVING AND INSTALLING CLAMPS (G), NOT TO
SPREAD THEM ANY MORE THAN NECESSARY AS
THEY MAY TAKE A SET AND NOT HOLD THE HOSE
TO THE FILTER PROPERLY.

In extremely dirty fuel conditicms, the fuel filter may be-
come fitlad with dirt and restrict fuel Aow. The filter can be
washed in solvent and hlown out with compressed air and
used.

REPACK FRONT WHEEL BEARINGS: Every
100henirs of operaticn or once a year, the front whesl bear-
ings sheuld be ramovad ard repacked with grease, Procsed
as follows:



Figure 33. Left front soindle and axle assembly,

1. Block or jack the front of the tractor so the wheel you_

are 1 work on i5 not suppetting the tractor.

2, Bee figure 33. Remove the grease cup (A} by prying off
with a sorewpdriver or claw hammer.

"3, Use an Allen wrench to loosan the set serewin collar {B).
4. Rempve the set collar (BY, spacsr (E), outer bearing {C},
wheel D), ‘and inner bearing {(F). It is best to keep the two
bearings separate so you can put them back in-their originat

- place. Wash the bearing shaft, bearings, and wheel housing
with a suitzble sclnnt and wipe dry. Inspect the seal of the

inner wheel, Replace it if it is damaged. NOTE: IT [S EX-

TREMELY IMPORTANT THAT THE EBEARINGS AND
GREASE THAT IS PACKED IN THEM BE KEPT CLEAN.
6. Using the palm of your hamd, force a gond quality whesl
bearing greass into the bearings, Flace a ccating of grease on
the seal where it turns in the huhb.

7. Replace the inner bearing and slide the wheel on the axla.
B. Replace the duter bearing, spacer, and set eoliar. Spin
the wheel slowly and press in on the sat collar to seat the
bearing. Be sure the seal on the inside of the whee! Iz prop-
eily seated. Hold in on the set collar apd tighten the Allen

Figure 34. Setting spark plug gap.

mw.s_ecure]r.'
9. Replace the grease cap.

REPACK PLANETARY ASSEMBLY: Every 100
hours of operation or once a year, the planetary assembly
thould be repacked with 2 lithium greasa.

1, See figure 27. Remowe cap (B) by prying off with a
strevrdriver.

2. Use csution in repacking the planetary assembly, It is
exiremely important that the grease being used is kept
dlean, -

2, R&plaﬂe the cap {B}.

CLEAN AND REPLACE SPARK PLUG: See
figure 34. Every 100 hours the spark plugshould be remeved,
cleaned, and the g@p resst at 030, When the spark plug is
worn ocut, mplace it with AC GC 46, Autolicht & 71 or
Champion 3-8, CAUTION: ELAST CLEANING OF SPARK
PLUGS IN MACHINES THAT USE ABRASIVE GRIT IS
NOT RECOMMENDED. SPARK PLUGS SHOULD BE
CLEANED BY SCRAPING OR WIRE BRUSHING, AND
WASHING WI'TH A COMMERCIAL SOLVENT.

CLEAN BATTERY CABLES: 8o fiqure 32, Evary
100 hours or once a year the battery cables {B) and (£)
should be removed and clesmed, CAUTION: ALWAYS RE-

'MOVE THE NEGATIVE GROUND CABLE (C) FIRST

AND REPLACE IT LAST. Clean the battery with soap and
water to rethove all dirt, ofl, and corrosion from the battéry
surface. Do not allow foreign material or cleaning solution
itz get inside the battery. Clean the terminals and battery”
clamps with a wire brush. Replace and tighten securely. AL
ter tightening coat the terminal: and damps Liberally with
a ¢oat of greass or vaseline to inhibit comosion.

ACCESSDRIES

There are many optional accessories availble for your
trzeter through your desler. They will make yaur tractor
perform etter, or easier to operate when using varinus ai-
tachments Feor recommended accessories to use, when your
tractor is to be operated with an attachment, see the Opera-
tion chart on page 7. -

ATTACHMENTS
To make your tractor mast useful to you, we supply a
complate line of attachments for it, They are available
through your dezler. Contact him if you wish to mirchase
any of the following.
42" & 48" ROTARY MOWERS
46" SICKLE BAR MOWER

18

VACUUM COLLECTOR

CART COVER

ROVING NOZZLE FOR VACUUM COLLECTORS
CART - DUMP 1000 POUND CAPACITY

GART - DUMP 400 POUND CAPACITY

38" LAWN REVITALIZER {Thatcher, aerator)
36" & 42” ROTARY SNOW THROWERS

45 SNOW PLOW AND DOZER BLADE

42" SNOW PLOW AND DDZER BELADE

SNOW CAB

36" ROTARY TILLER & 10" TINE EXT.

10” PLOW

CULTIVATOR

SPRING TOOTH HARROW

42" GRADER BLADE



ENGINE AND DRIVE SHAFT




ENGINE AND DRIVE SHAFT

Ref. No.| Part No.| Oty. Description
1 ~ 1 | ENGINE .
2 173335 1 PAD, Fuel Tank
3 172677 2 CAPSCREW, Hex, 3/8"-16
-16 % 1-1/8™Ig,
4 916965 2 WASHER, Plain, 3/8"*
5 106582 1 GASKET, Felt
& 170456 1 MUFFLER, Exhaust
7 1721485 1 ELBOW & PIPE
ASSEMBLY
8 172081 1 CLAMP, Muffler
8 164378 1 MNUT, Lock
10 171GE0 1 STRAP, Muffler
11 919318 1 CAPSCREW, Hex, 5/16™
18 x 5/8" Io.
12 Q17372 1 LOCKWASHER, 5/16™
13 973N 1 MUT, Hex, Full, 51618
14 172455 1 CAFSCREW, Fee, Hd,
3/8"-16 x 1.5/16™ Iy.
i5 193¢0 2 CAPSCREW, Hex, 378"
16 x 1-1/2" I,
18 217378 4 WASHER, Plain, 3/8™
17 017955 q LOCKWASHER, 3/8"
.18 816860 4 WUT, Hex, Full, 3/8"-16
19 197427 i KEY
20 175049 1 SCREW, Set, 3/8"-74 x
3/81g.
21 1711156 1 TANK,, Fuel
2z 171252 i CAP, Fuel Tank
23 173204 2 HOSE, Fuel
24 173206 1 FILTER, Fusl
25 1824372 4 CLAMP, Hose
26 171330 2 | STRAP, Tank
27 172744 2 STRAP, Fuel Tank .
28 173026 1 COUPLING
2 157424 g WASHER, Special
I 30 8161055 2 BEARING, Pivat Block
1 | 16965 2 LOCKWASHER, 3/8"
32 922130 2 CAPSCREW, Hex, 3/8™18
2 2-1/4" In.
33 172328 ] SHAFT ASSEMBLY, Drive|
>4 172677 z CAPSCREW, Hex, 3/8"-16
x 1-1/8" Ig.
a5 720002 2 LOCKWASHER, 3/3~
36 S168965 2 NUT, Flex, Full, 3/8"-16
3 173026 1 COUPLING
38 157424 g WASHER, Special
39 172677 2. CAPESCREW, Hex, 3/8™"-16
x 1-1/8" 1g.
40 S16085 2 LOCKWASHER, 3/8"
41 916950 | 2 NUT, Hex, Full, 3/8"-16
42 172204 1 FLANGE, Drive Shaft

21



FRAME, HOOL), GRILL & INSTRUMENT PANEL

22



FRAME, HOOD, GRILL & INSTRUMENT PANEL

Ref. No.| Part No. | Oy, Description Ref, No.| Part No, | Oty. Descripticn
1 1650294 1 FRAME ASSEMELY 39 0917415 1 |'NUT, Hex, Full, % 10-32
2 4181949 4 LOCKWASHER, 7/16" 40 157315 1 BRACKET, Throttle
3 154289 1 BUSHING 41 156116 1 WASHER
4 1BECS 4 | CAPSCREW, Hex, 7/16” 42 a26391 1 SCREW, Setf Tapping,
A4 x 142" 1g. - 1/4°-20 x B/8" lg.
B 171271 1 FOOT REST, R.H. 43 122186 1 CLAMF
G 174662 1 BUSHING 44 o07 727 1 CAPRCREW, Hesx, 174720
7 176628 i FOOT REST, L.H, * 578" Ig.
£ §23346 6 BOLT, Carriane 5/167-18 45 016954 1 LOCKWASHER, 1/4"
® 3/3" 1g. : : 45 917377 1 WASHER, Plaln, 1/4"
9 917356 g LOCKWASHER, 5/16™ 47 916622 1 MUT, Hex, Fuli, 1/4™-20
i0 Q17372 & NUT, Hex, Full, 5/16™-18 43 1651170 1 HANDLE, Clutch
1 917347 2 CAPSCREW, Hex, 5/16-18 49 172038 1 KMNOE
® 39" 1g. 50 171843 1 STOP, Throttle
12 017356 2 LOCKWASHER, 5/16" B1 158424 1 ATM, Throtle
13 920470 2 NUT, Tinnermar 52 159107 1 "WASHER
14 1650420 i DASH ASSEMBLY 53 Q20665 1 WASHER, Dish Type
15 823703 8 | NUT, Tinnerman 54 923423 1 | NUT, Hex, Fuil, Lock,
16 S20561 1 SCREW, Self Tapping 3/8"-16
#14 x 34" Ig. 55 530531 2 | SCREW, Phillips Ha. #
17 165100 1 FANEL, Instrument 10-32 x 1/2" 1g.
18 157077 1 BUSHING, Steering B& 171804 2 | WASHER
18 172008 1 FLATE, Steering 57 830627 2 | NUT, Center Lack,
20 a26025 6 SCREW, Phillips, /4720 £10:32
®x 172" g, 55 817415 1 MUT, Hex, Full, # 16-32
ol | 97867 G NUT, Tinnerman 50 101025 1 WASHER
22 9165855 4 WASHER, Plain, 3/16™ G0 158611 1 BRACKET, Pulley Guard
23 1651135 i HOOD & GRILLE &1 G17867 i MUT, Tinnerman
ASSEMBLY g2 927340 1 CAPSCREW, Hex, 1/4%-20
24 172935 i MOLDING, Hood x 34" Ig.
25 1651162 1 SCREEN, Grille 83 9159565 i WASHER, Plain, 3/16"
26 171804 | 2 WASHER B4 930562 1 CAFSCREW,# T4 x 1-1/4"
27 172742 2 | WASHER 55 171559 1 ROD ASSEMBLY, Shifter
28 2371 4 LOCKWASHER, Shake 66 1E4180 1 HANDLE
; Shakeproof # 10 67 | s20570 1 CAPRCREW, Hex, 6/16Y
29 916621 4 NUT, Hex, Full, # 1024 18 % 112" 1g.
30 2197047 2 SPRING 68 R17356 1 LOCKWASHER, 516"
3 919360 2 CAPSCREW, Hex, 3/87-16 84 217372 1 NUT, Hex, Full, 5/18-18
x1-1/2"1g. 70 167020 1 GLUIDE ASSEMBLY, Shift Rod
32 923435 2 NUT, Hex, Full, Lock, 71 216622 1 NUT, Hex, Full, 1/4-20
) 3/8"16 72 | 918064 1 | LOCKWASHER, 114~
3z 171368 i CONTROL, Throttle 73 921959 1 CAPSCREW, Hex, 7/4"-20
3% 1650997 i "CONTROL, Choke x 578" lg.
35 168478 i CLIP, Bowden, Wire 74 171600 i STRAP, Hood
36 =ik ) i LOCKWASHER, Fi 917462 1 SCREW, Rd. Hd. # 10-32
Shakeproof # 10 x1/2" g,
37 158475 1 CLIP, Bowder, Wire G 0923734 1 SCREW, Self Tapping
38 922121 1 SCREW, Rd. Hd., # 10-30
: x 3/B" 1g.

Ig

23




BEVEL GEAR HOUSING

Ref. No.| Part No. | Oty. Deseription Ref. No.j Part No. | Qty. Description
- -

i 171787 1 HOUSING, Gear, Bevel T 22 154040 1 PLATE, Clamp, Besring

2 178105 1 PLUG ASSEMELY 23 [917366 | 1 LOCKWASHER, 5/16"

3 173966 1 SHAFT, Driven 24 919318 1 CAPSCREW, Hex, 5/16-18]

4 820677 ) CAPSCREW, Hex, 7/16-14 = 5/8" 1g.

L x1-1/4%1g. 25 172752 1 GEAR, Bevel, Driven

5 922133 | 14 NUT, Hex, am, 3/4"-16 26 ans123 | 1 KEY

G 1717832 1 SPACER 27 177649 2 WASHER

7 171790 | 5 SHIM (As Required) 28 154281 1 CARSCREW, Hex

g 171791 1 SHiM 29 154282 1 GASKET

2] 171187 1 SEAL, Oil 30 178104 ] COVER
10 172256 | 1 BEARING, Ball 31 901652 1 PLUG, Pipe
11 71786 | 1 GEAR, Bevel, Driven 32 920676 | 6 CAPSCREW, Hex, 716"
12 172206 1 RING, Retaining I 14 x 1" 1g,
13 726003 | 1 KEY 33 920677 | 4 CAPSCREW, Hex, 7/16" -
14 iB4279 1 BEARING, Nead]e CAd % 11540 Ig.
15 118117 1 SEAL, Oil 34 930526 | 6 CAPSCREW, Hex, 1/4"
(] 172750 1 SHAFT, Driven =20 x Ef3" 1y,
17 118117 1 SEAL, Oit '35 173859 1 PLATE ASSEMBLY, Side,
ig 184374 1 BEARING, Needle R:H.
19 172256 | 1 BEARING, Bali 35 174820 | 1 PLATE ASSEMBLY, Side,
20 172208 1 BING, Retaining L.H.
21 1 WASHER 37 818199 |10 LOCKWASHER, 7/16~

172353

24



SEAT AND FENDERS

Fef. Mo, | Part No.| QOty. Description Ref. No.i Part No] Oty. Description
1 1E6T11 1 QECK AS_SEMBLY, Seat . 12 1607870 i STOP, Seat Deck
2 164020 1 BRACKET, Frt. Seat Deck 13 23428 2 NUT, Hex, Full, Leck,
3 919318 2 CAPSCREW, Hex, 5/16"- - 28716
18 x 58" lo. 14 017356 2 LOCKWASHER, 5/16"
4 B17356 2 LOCKWASHER, 5/16" 15 817372 2 MUT, Hex, Full, 5/16"-18
B 917372 2 MUT, Hex, Full, 51618 16 171153 i CONTOUR SEAT
6 157094 2 COMMECTOR, Cushion, ASSEMBLY
Frt. 17 019312 | 2 CAPSCREW, Hex, 5/16-18
7 1606323 2 CLIP, Seat Deck Latch _ x Bf8" .
S 817356 4 LOCKWASHER, 2716 18 220007 4 LOCKMASHER, 5/16"
| 917377 2 WASHER, Plain, 1/4° 9 158085 2 CONMNECTOR, Cushion
Y 817372 1 NUT, Hex, Full, /16718 20 017372 Z MNUT, Hex, Full, 5/16°-18
1 917400 2 CAPSCREW, Hex, 3/8™-16
x 144" 1g.




POWER TAKE-OFF

25



POWER TAKE-OFF

Ref. Mo.| Part No. | Cty, Description Ref.-No, | Part No, | Qty. Description
i 16850264 | 1 GUIDE, Spring 24 | 174456 1 PIVOT ARM ASSEMBLY
2 172206 1 RING, Retaining 25 818454 1 PIN, Cotter, 3/16" x
3 171772 1 SPRING 1-1§2" lg.
4 16502584 | 1 BEARING ASSEMBLY 26 106306 1 PULLEY
g 16850304 | 1 PULLEY 27 217402 1 CAPSCREW, 3/8"-16
B 174862 1 CLUTCH PLATE % 2" Ig.
_ ASSEMBLY 23 157081 1 SPAGER
7 BOG10B1 | 1 KEY 79 916965 1 LOCKWASHER, 3/8"
B 930544 1 MUT, Flange, Lozk, 30 916950 1 WUT, Hex, Fuil, 3/8"-15
14213 1| 917642 2 L WASHER, Plain, G716 -
g 172206 1 RING, Retaining 32 172982 1 PULLEY, 1dler
10 173957 1 DISK, Brake K 170280 1 STOP, Beht
n 920036 4 SCREW, Socket Hd, 34 170291 1 SPACER
1/47-20 = 5/8" 1. 35 7402 ] CAPSCREW, Hex, 3/8"-16
12 1650006 | 1 PIVOT ASSEMBLY C x2"Ig,
13 174013 1 SUPPORT, Brake 38 172325 1 SPACER
Assemb|y 37 918965 1 LOCKWASHER, 3/8"
14 16E1480 | 2 SCREW, Thread Forming 38 916350 1 MUT, Hex, Eull, 3/87-16
15 171371 2 BUSHING K. $17642 i WASHER, Plain, /16"
16 173988 1 ROD, Controf 40 167262 i SPRING, Tension
17 175316 ] SPRING, Conical 47 184047 i ROD, Spring Tension
18 017372 2 NUT, Hex, Full, 5f16-18 42 1641585 i HANDLE ASSEMBELY
9 173991 1 LEYER 43 157273 1 5TUD
20 174636 1 CAPSCREW, Special, 44 824058 1 | NUT, Hex, Full, Lock,
5/16"-16 = T/8" Ig. 7416714
21 - | 174664 1 HANDLE, Clutch pta 45 917307 1 CAPSCREW, Hex, 5/16™-
22 172033 ] KMOR : 1B x 3/4” Ig.
23 F17510 T NUT, Hex, Full, Lock, 46 | 923362 1 NUT, Hex, Full, Lock,
3/8"-16 5/16™-18
47 [18sBo2s2 | GUIDE, Spring

21




FRONT LIGHT GROUP-

Ref, Mo.| Part No.j Gty. Description Ref. Ma.| Part No.| Qty. Description
1 172286 1 ‘SHROUD & FLATE 12 828695 ] SCREW, Thread Forming
~ ASSEMBLY L.H. #12-24 x 172" Ig.
2 172290 1 LAMP SOCKET & 13 1722649 1 MOLDING
WIRE ASSEMBLY 14 . 12176 1 GROMMET
3 172048 2 HEADLIGHT 15 18018 4 SCREW, Hex, 1/47-20 %
LS 172243 1 PLATE, Front . 3/ 1g.
L] 923695 3 SCREW, Thread Forming, 16 916964 4 LOCKWASHER, 144"
#12-24 x 172" 1. 17 172294 1 HARMESS ASSEMBLY
G 172268 1 MOLDING 18 1851821 1 WIRE, Headlight to
¥ 172176 1 GROMMET Ground
g 172288 1 SHROUD & PLATE 18 172206 1 WIRE ASSEMBLY,
ASSEMELY R.H. Light Switch
LH] 132240 1 LAMP SOCKET & WIRE 20 1661147 1 WIRE ASSEMELY
ASSEMELY 21 122183 1 SWITCH, Toggle
10 172048 2 HEADLIGHT 22 178436 3 CABLE Clip, Tinnerman
11 172243 1 PLATE, Front 23 172434 1

28

CABLE Clip, Tinnerman




NOTE: REFERENCE NUMSERS 15 AND 27
MUST BE REFLACED IN PAIRS

ORDER TIRE AND TUBE REPLACEMENTS
FRCM THE MANUFACTURER

Ref. No,| Part Nao. | Oty. Description Ref. Mo, | Part No, | Oty. Drescription
1 173432 2 WHEEL & TIRE 18 171883 1 COVER, Diff.
"ASSEMBLY 19 177041 1 GEAR, Diff.
2 157537 2 TIRE 20 B30671 ] KEY
3 167638 2. TUBE 21 164291 1 RING, Retaining
4 172353 2 STEM, Valve & Cap 22 154377 1 WASHER, Axle
5 173430 2 WHEEL, Drive 23 158570 8 PINION, Diff,
5 8261100 | 10 BOLT, Hub 24 121033 a SPINDLE, Pinion, Diff.
7 ‘§28708 4 SCREW, Set, 5/16™18 x 25 162085 8 SPRING
3/87 1. 26 M7 2 RING, Spacer
g8 154065 2 COLLAR, Set 27 171854 1 COVER, Diff.
4] 105050 i WASHER 28 21972 g CAPSCREW, Hex, 3/8"18
10 177900 1 REAR AXLE ASSEMELY x 2142 Ig.
11 121180 i SEAL, Diff. Cover 28 033423 8 MNUT, Hex, Fill, Lock,
12 1765845 i HUB ASSEMELY 3/8-18
13 727004 i FITTING, Grease 30 an7FIz? 5 CAPSCREW, Hex, 1/4"-20
14 164217 1 CARRIER, Diff. x 5/8" In.
15 157120 2 KEY 31 918984 & LOCKWASHER, 1/4
15 171518 2 WASHER; Axle az 016622 & MNUT, Hex, Full, /420
17 153068 2 BEARING -




ELECTRICAL SYSTEM

A R -

—— o= Gy

30



ELECTRICAL SYSTEM

&16"-18

Ref, No. | Part ldo, | Oty, Description Ref. Na. | Part No. | QOty. Drescription
1 122236 1 MOTOR, Generator 25 171811 1 CABLE, Battery 10
2 122213 1 CABLE, Generator 1o Grouncd
Solenoid 27 928003 i SCREW, Hex, Washer Hd.
3 157524 1 BELT, "™ 120 % 172 1g.
4 157654 i SUPPORT ASSEMEBLY 28 172119 1 INSULATION, Fuel Tank
& 817386 2 LOCK\WASHER, 5/16 29 178280 1 SWITCH, Ignition
G $17307 2 CAPSCREW, Hex, 5/16-18 30 1222032 1 REY & RING ASSEMBLY
x 34" Ig. 31 218306 1 LOCKWASHER, Int. 578
7 917306 2 LOCKWASHER, /168" 32 122334 1 NUT, Hex, Special
8 917372 2 MUT, Hex, Fuall, 516”18 33 176912 2 LLIP, Wire
9 Q07725 b CAPSCREW, Hex, 516" 2 1657104 i HARMESS ASSEMELY
18 x 1-1/4" 3= 1651031 i WIRE ASSEMBLY
10 122193 i REGULATOR, Voltage 36 172175 i GROMMET
11 1651128 1 BOARD, Terminal 37 - 106786 1 CLAMP
12 106132 3 SPACER B 172163 1 BREAKER, Circuit
13 175831 i BRACKET 39 171225 1 CLAMP, RBattery
14 1971012 1 ARM, Adjusting, 40 1778272 1 SWITCH, Safety
Generator i1 30547 1 WJT, Pal, 9/16"-18
15 218315 3 CAPSCREW, Hex, 17420 4z 1232186 1 SOLENQID
x 1-3/4" lg. 43 Q2E003 ) SCREW, Hex, Washer Hd.,
16 221880 4 LOCKWASHER, /4520 % 1/27 1.
Shakeproof, 1/4™ 44 917415 NIT, Hex, Full, #10-32
17 16622 3 MUT, Hex, Full, 1/47-20 45 922711 LOCKWARSHER,
18 921332 i CAPSCREW, Hex, B/16""- Shakeproof, #F10-32
18 % 34 1g. 46 917372 2 NUT, Hex, Full, B/16"-18
19 917642 i WASHER, Plain 5f15" A7 177542 1 SWITCH, Safety
20 017366 2 LOCKWASHER, 5/16" 43 Q30847 1 MUT, Fal
21 917372 b WUT, Hex, Full, 51618 49 817366 2 LOCKWASHER, B/16°"
22 172270 1 BATTERY 50 f16964 2 LOCKWASHER, 1/4"
22 1881103 1 CABLE, Bartery 51 g916622 2 MUT, Hex, Full, 1/4".20
24 1603188 1 1 AMMETER
25 Q24433 2 MNUT, Elastic, Stop,

31




. — {173864, Sae Pulley
& Control Group)

BRAKE AND LEVER GROUP



BRAKE & LEVER

Ref. No.| Part Na. | Gty. Description Ref, No.| Part No.| Oty Deseription
1 158196 2 WASHER, Special 37 817372 2 MUT, Hex, Full, 5/16"-18
i 017378 1 WASHER, Plain 38 973382 i MUT, Hex, Full, Leck,
3 173722 1 ROD, Braka Ef18™18
4 033362 1 | NUT, Hex, Full, Lock, i 158106 1 SPRING
5/16"™18 40 157300 1 ARM, Pedal, Foot
5 giE95] 2 WUT, Hex, Full, 3/8"-16 41 g17378 1 WASHER, Plain, 3/8"
B 818213 1 WUT, Hex, Full, 7/16°-14 42 720002 T LOCKWASHER, 3/8"
7 157287 1 DRUM, Brake 43 916950 1 MUT, Hex, Full, 3/8"-16
g8 9151499 1 LOCKWASHER, 7/i6" 44 103419 2 BUSHING
g 171407 1 BAND ASSEMBLY, Brake 45 1711178 1 PEDAL ASSEMBLY, Foot
10 171482 1 EAMND, Brake 46 171072 1 LEYER ASSEMBLY,
1 154133 1 LINMNIMG, Brake Planetary
12 07166 4 RIVET, #7 x EME" Ig. 47 715086 1 SCREW, Thread Farming,
i3 164113 1 ERACKET, Brake Band 17420 x 354" 1g.
14 o077 2 CAPSCREW, Hex, 3/8"-16 48 171185 1 KNOB
%1 Ig. 45 154123 1 LINK
i5 916950 2 NUT, Hex, Fuil, 3/8"16 80 917378 1 WASHER, Plain, 3/3"
i6 916965 2 LOCKWASHER, 3/8" 51 S1E685 1 LOCKWASHER, 3/8~
7 H16H9 2 CAPSCREW, Hex, 1/4™- 52 S1E9EQ. i MNUT, Hex, Full, 3/8"16
20 % 3/47 1g. 63 174473 i OUADRANT
8 o18964 2 LOCKWASHER, 1/4" 54 172157 2 SCHEW, Special
19 916622 2 MUT, Hex, Full, 1/4""-20 55 920426q 2 LOCKWASHER, Shake-
20 174806 t SPRING - : proof, 516
2 174883 1 CLIF; Spring B& 913447 1 PIN, Cotter, 2/32™ x 34"
22 916432 1 CAPSCREW, Hex, 7/16"- Ig.
14 x 114" |g.” 57 153058 1 PIN
23 018192 1 LOCKWASHER, 7/16™ 58 918447 1 PIN, Cotter, 3/32 x 3/4"
24 174708 1 ROD ASSEMBLY lg.
a5 ga3dze T MNUT, Hex, Full, Lock, 59 173876 1 ROD ASSEMBLEY
5/16"-18 a0 B28804 1 SCREW, Sat, 1/4"-20
26 171994 1 ROD, End 3/3" g
27 917372 1 NUT, Hesx, Full, 5/1687-13 &1 175335 1 GUIDE ASBEMBLY, Rod
28 172108 1 LEVER, Brake, Parking 62 162065 1 SPRING
29 715062 1 CAPSCREW, Hex, 1/4™- B3 17485658 1 DETENT, Braks
20 % 1-1/4" la. &4 830628 1 MUT, Hax, Full, Lock,
3q 721702 1 LOCKWASHER, Double, /8724
if4 65 175200 1 SPRING
3 B23328 1 NUT, Hex, Full, Lock, 66 105207 1 COLLAR, Set
1/4"-20 E7 928804 1 SCREW, Set, 1/420 x
a2 121037 1 SPRING 3/8" I
33 172724 1 LEVER ASSEMBLY, Pivot 68 174852 1 LEVER ASSEMBLY,
24 164004 1 GUIDE ASSEMELY, Rod Brake
2B 923362 1 NUT, Hex, Full, Lock, ot 174854 1 PAD ASSEMBLY, Brake
B/16"18 70 g20161 i MUT, Hex, Jam, 5/16"-18
-36 174108 1 ROD ASSEMBLY, Brake
& Clertch

3




PULLEY AND CONTROL GROU?P

1172724, Sen
Brake & Lever
Group|

34



PULLEYS & CONTROLS

Ref. No.| Part No, | Oty. Description Ret. No.| Part Mo, Oty, Description
1 930670 i KEY 43 819380 1 CAPSCREW, Hex, 3/8"-16
2 174354 1 PULLEY “x 1112 1o,
3 422133 1 NUT, Hex, Jam, 3/4°-16 44 917642 1 WASHER, FPlain, 5/16"
& 405123 1 KEY A5 174870 1 SPACER
b 1737393 1 SHEAVE, Half 46 1746682 1 W BELT
8 174568 1 RALCE, Inner a7 174402 1 GUIDE, Bslt
7 1745670 i BEARING, Thrust 48 216965 i LOCKWASHER, 3/8"
B 176255 i SHEAVE ASSEMBLY 44 Q16850 1 NUT, Hex, Full, Z/8"16
9 173704 1 SHEAVE EQ 174731 i " BELT
10 175712 1 G:EAH, Sun 51 174424 1 GUARD ASSEMBLY,
1 174981 1 SEAL Gelt
12 177343 1 BEARING, Roller B? 922110 T BOLT, Carriage, 3/8"-16
13 174304 1 SUARD ASSEMBLY, x 34" Ig
Fulley 52 018985 1 LOCKWASHER, 3/8"
14 4320601 2 SCREW, Taptite, 5/1156"-18 M 916850 1 MUT, Hex, Full 3/816
= Bf8” Ig. L1 174386 1 AMNCHOR, BErake
16 176256 1 PLANETARY . B8 921210 1 GAFSCREW, Hex, 3/8™
ASSEMELY <16 x 1" la,
18 174586 i CARRIER SUR 57 215965 1 LOCKWASHER, 3/8~
ASSEMBLY, Planetary B8 174351 1 BAND ASSEMBLY,
17 173795 1 CARRIER, Flanetary Brake
1} 173789 1 BEARING, Flange 53 1743382 1 BAND, Brake
19 176257 4 PINION ASSEMBLY, B0 174383 1 LINIMNG, Brake
Flanetary 61 o23310 6 RIVET; # ¥ x 1/4" 1.
20 179710 4 PINION, Planstary 62 919360 1 CAPSCREW, Hex, 3/2™18
21 174567 ] BEARING, Needle x 1-1/2" lg.
22 174565 4 BEARING, Sleeve 63 917642 1 WASHER, Plain, B/f16™
23 174394 2 “0" RING B4 17365 1 LOCKWASHER, 3/8™
24 174404 2 COVER, Difierential (11 174386 1 ROD .
25 174025 4 PiM, Finion 66 722001 i FIN, Cotter, 3732 x 3f4"
2% 923300 8 LOCKWASHER, 9.
Shakeproot, Int. g7 108172 1 FIVOT
27 917372 MUT, Hex, Full, B/15"-18 68 722001 1 FIN, Cotter, 3/32 x 374"
25 319354 CAPSCREW, Hex, 5/16™ lg.
18 x 2 g, 63 173861 i LEVER ASSEMELY
24 917366 4 LOCKWASHER, Ef1g" Idler
3o 917372 4 NUT, Hex, Full, 5116"-18 70 1602155 2 “E” RING
21 174274 1 WASHER, Thrust i 174497 1 PULLEY
32 205123 1 KEY 72 919360 1 CAPSCREW, Hex, 3/8"
23 178714 1 GEAR, Sun A6 x 1-1/2" 1g.
34 §22133 1 HUT, Hex, Jam, 3/4"-16 73 “|/7e42 3 WASHER, Plain 5167
el 174534 1 CAP, Huk. 74 178567 1 GLIDE, Belt
36 118092 2 BUSHING 75 720002 1 LOCKWASHER, 3/8™
a7 173364 1 LEVER ASSEMELY ¥l 717003 1 NUT, Hex, Full, 2/8"1E
3B 174427 1 LEVER Eri 1640838 1 LINK, Clutch
20 917378 1 WASHER, Plain 18 913447 1 FIM, Cotter, 3/32" x 347
40 316865 1 LOCKWASHER, 3/8" Ig.
41 S15950 1 MUT, Hex, Full, 3/815 79 115012 1 SEAL
a4z 174561 1 PULLEY, Idler

35




TRANSMISSION




TRANSMISSION

]Eaf. Mo | Part No. | Qgy, Description Ref. No.| Part No.| Qty. | Description
T 174582 i GEAR CASE SUB- 42 174228 1 PINION, REV. & IV
ASSEMBLY 43 164086 1 SHAFT, Znd Intermediate
W/BEARINGS 44 154038 1 WASHER
fincludes 2 thru 7} 45 172972 2 WASHER
2 1745883 ] PLLIG, Expenszion a5 172078 2 WasHER
3 020777 1 SCREW, Set 47 154266 1 RING, Retaining
i 213113 2 FIM, Roll, 3/3" = 1 Ig, a3 184062 1 FINION, Z2nd Intermediate
5 154257 1 BEARING, Meerle 48 154267 1 KEY
i1 184288 1 BEARING, Meedle L1 154089 1 GEAR, 2nd Intermediate
7 154259 2 BEARING, Maedle o1 124080 1 SPACER
g 157815 1 BEARING, MNeed|e &2 154091 1 EHAFT, 3rd Intermediate
) 164538 1 ROLL PIN SUB- 03 172978 2 WASHER
ASSEMBLY &4 172978 2 WASHER
10 121084 Z SPACER 35 14266 1 RIMNG, Retaining
il 1657619 . SEAL, Ol o6 154082 1 PINION, 3rd Intermadiate
12 164250 1 RO, Shift a7 164051 i GEAR, 3rd Intermediate
13 172772 1 STEM, Shift ES 910224 2 KEY
14 01723 1 ELBOW, 90° 52 154222 1 TUBE AND BUSHING
1% 164067 1 SHAFT, Shifter ASSEMBELY
16 154068 1 SHAFT, Shifter, Hl-Lo. G0 212808 1 FITTING, Lub
17 061048 2 RING, Retaining 81 154095 1 GEAR, Driven
18 Q17231 2 SCREW, Set, Bf16-18 x 62 154096 2 KEY
1727 1. 172977 2 WASHER
18 14069 2 FORK, Shifter 654 1540097 i WASHER
20 184373 2 SPRING 85 154268 2 RING, Snap
21 154262 2 BALL, Shift, Lock 66 154130 P WASHER
22 173307 1 SHAFT, Pulley 67 164269 Z SEAL
23 118134 1 RIMNG, Retairing 63 164234 1 GASKET, Case, Gear
24 154462 1 WASHER 59 154098 i SPACER
25 108472 1 WASHER 70 164228 1 COVER ASSEMBLY,
26 ) 172382 1 WASHER Case, Gear .
27 172081 1 WaASHER K| 108202 I BEARING, Ball
28 164264 1 RINGG, Retaining 2 164065 1 RING, Retaining
29 1642494 i KEY 73 1542357 ] BEARING, Needls
30 174234 1 GEAR ASSEMBLY, 4 124271 1 BEARING, MNesdle
: ik K 164253 1 BEARING, Needle
by | 194075 1 PIMION ASSEMELY, Fii 157520 1 BEARING, Neadla
& 10 ¥7 164537 1 ROLL PIN ASSEMBLY
3z 157280 1 SHAFT, | Intermediate 78 901e82 2 | PLUG, Pipe
33 154263 1 SEAL, Ol 78 BiI6431 14 CAPSCREW, Hex, 5/16"-
b’} 154073 1 GEAR, Driven, | ’ 18 x 17 la.
35 124354 1 KEY 80 017356 14 LOCKWASHER, 5/16"
36 1540749 1 FIMION, 15t Intermediate b2 | 164251 1 SUFPPORT, Switch
a7 154020 1 PIMION, Driven, 111 82 172201 BOLT, Carriage, 5f16"-
i BOET012 3 WASHER 18x 17 g
39 184081 1 GEAR, Driven, I 83 920161 1 NUT, Hex, Jam, 5/16"-18
40 154082 1 SPALCER B84 AN16E3 1 PLLUIG, Pipe
41 1842764 1 RING, Retaining E. 164224 2 BUSHING

37




FRONT WHEELS, AXLE AND STEERING

40

! M@ )
41
t"'\\ Hr ﬂ
\ KH f
T~
53

42

TOROUE T 100 Ft. Lbs.

38



FRONT WHEELS, AXLE AND STEERING

Ref. Mo. | Part Mo, | Oty. Brescription Ref. No, | Part Neo. | Qty. Descriptisn

1 176276 2 WHEEL & TIRE 32 917400 4 CAPSCREW' Hex, 3/8"-16
ASSEMEBLY = 1-14" la.

2 187440 2 TIRE 33 107616 1 A¥LE ASSEMBLY, Frant

3 164247 2 TUEE 34 154289 4 BUSHING

4 156306 2 ‘STEM, Valve & Cap 35 727001 3 FITTING, Grease

g 171377 2 WHEEL, Suly Assembly JG 167618 i SPACER

3] 171378 2 WHEEL, Front 57 918431 2 WASHER, Plzin, 1/2"

7 164393 4 CUP, Bearing 38 927464 i CAPSCREW, Hex

8 154486 4 CONE, Bearing 39 030645 1 MUT, Toplo, 1/2™13

2] 1843487 p CAP, Hub 40 1606342 1 WHEEL, Steering

10 170168 2 SEAL 41 821977 1 CAPSCREW, Hex,

1 171774 i SPINDLE ASSEMBLY, 511618 x 1-1/4" 1.
LH. 42, 929001 1 MUT, Flange, Lock,

12 1687484 1 SPINDLE ASSEMBLY, 5M16"18
R.H. 43 170860 1 CASTING, Steering

13 8922133 1 MNUT, Hex, Jam, 1/2'-13 44 170992 1 BUSHING

14 171375 4 SPACER 45 171232 1 CASTIMG w/Bearings

15 8021010 | 3 COLLAR, Set 46 194258 2 BEARING, Nesdle

15 D28T34 2 SCREW, Set, 5/16™18 x 4y 171000 1 PLATE, Steering
5M1E6™ Ig. 43 924068 1 MUT, Hex, Full, Lock

17 B0&E1012 1 WASHER TME614

18 108781 3 WASHER 43 28731 2 MUT, Hex, Lack, Jam,

19 1672848 1 RING, Retzining 3fg"1e

20 170808 1 ARM ASSEMBLY, &0 D219655 1 CAPSCREW, Hex, 3/8'16
Steering L.H. x 3/ lg.

21_ 187427 2 KEY g 170988 1 PENION

22 713006 2 SCREW, Set, 5A16™18 x 52 010224 i KEY
172 1g. 53 171020 1 SHAFT, Steering

23 171830 1 ROD, Tie 54 154264 1 RING, Retaining

24 9192632 2 Muz, Jam, 1/2720 55 919357 2 CAPSCREW, Hex,

2_5 164272 2 JOINT, Ball 3/8"16 x 718" 1g.

26 930633 2 MUT, Hex, Jam, Lock, LT O28601 1 SCREW, Sat, 5/16'-18
1220 57 16021E% | 1 RING, “E*

27 1574585 1 LINK ASSEMBLY, Drag 58 1709949 1 ARM ASSEMEBLY,

28 174177 2 SPACER Steering

29 917378 2 WASHER, Flain 3/8" 59 918430 1 WASHER, Plain, 7716

an 916865 8 LOCKWASHER, 3/38" &0 170957 1 GEAR

21 9716900 2 MUT, Hex, Full, 3f§"-156

39




REAR LIFT AND DRAW BAR

40



REAR LIFT AND DRAW BAR

Ref. No.| Part No. | Qty. Description Ref. Mo.| Part No.| Qty. Deseription
1 1715839 1 QUADRANT, Lift Levar 30 918300 1 PIN, Roll, 3/8™ » 1-1/4" g,
2 170975 1 BEARING, Lift Lever 3 16611497 1 ROD, Latch
3 91977 1 CAPSCREW, Hex, 5/18"- 33 217642 2 WASHER, Plain, 378"
18 x1-1/4" Ig, 24 16h0155 1 SPRING
4 73506 1 LOCKWASHER, 5/16" 35 1650157 ] BUTTON, Thumb
5 917372 ] NUT, Hex, Full, 5/168"-18 36 166202 1 GRIP, Handle
5] 170975 i BEARING, Lift Lever a7 152058 1 PIN
7 az21977 1 CAPSCREW, Hex, 5/16-18 38 RIB1046 1 CLIF, Spring
x 1-1/4" . 29 157625 1 LEVER ASSEMBLY,
8 317358 1 LOCKWASHER, 5/168™ Front Lift
o Q17372 1 MUT, Hex, Full, 5/16"-18 40 171593 1 SCREW, Set, 51618 x
10 ongrzy 2 CAFSCREW, Hex, 3/8"-16 : /4" 1g.
. x 314" Ig. 41 174085 1 CABLE ASSEMBLY, Lift
i1 016860 2 LOCEWASHER, 378" 42 172725 1 PLUILLEY
12 31 6Y9E0 2 NUT, Hex, Full, 3/8"-16 43 157081 1 SPACER
13 14111 1 SHAFT ASSEMBLY, Lift 44 174723 pd GUARD, Cahle
i4 167624 2 COLLAR, Set 48 108418 1 SCREW
18 28708 2 SCREW, Set, §/16"18 46 928731 1 NUT, Hex, Jam, Lock, 3/3
x 348" Ig. 15
18 916608 1 CAPSCREW, Hex, 7/16"- 47 174215 1 FIN
14 % 1-1/2% g, 4B 016241 1 PIN |, Cotter, 3/32" x /8"
17 | 916809 1 CAPSCREW, Hex, 7/16” ' lg.
-4 x 1.3/47 Ig. 45 153058 1 PIN
18 218180 2 LOCKWASHER, 718" g0 8161045 1 CLIP, 8pring
19 918213 2 NUT, Hex, Fuli, 7/16"-14 51 164204 1 ABRM ASSEMBLY
20 7642 4 WASHER, Plgin, 5/16" g2 164284 1 ARM ASSEMBLY
21 157552 2 KEY B3 913129 4 LOCKWASHER, 716"
22 028734 i SCREW, Set, B/B"-18 x B4 918212 4 CAPSCREW, 7/168™-14 %
174" 1q. 1" 1g.
23 171588 1 LEVER ASSEMBLY, Lift 55 1584202 1 DRAW BAR ASSEMBLY
24 916960 z LOCKWASHER, 3/8" 56 157091 1 BAR, Full
25 923763 2 CAFSCREW, Hex, 3/8™-16 57 1608750 i SPACER
* 1" 3. L5H 919364 1 CAPSCREW, 7/16"-14 x 2
26 157662 2 | KEY 147 g,
27 1715%3 1 LEVER ASSEMELY, Lift B9 154203 1 BAR, Draw
28 028734 1 SCREW, Set, &/16"18
= 17/4" g,
29 173039 1

LATCH, Lift Lever

4













